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              Pre- Surgery Goals

Bariatric surgery alone, will not cure obesity.  It is only a tool.  You will lose weight at first, but at some point your success will depend on your lifestyle choices.  It is helpful to begin adjusting to a new lifestyle, even before your surgery. To help you reach your post–surgery goals are the following recommendations:

· Read food labels carefully, watch for hidden sugars, refined carbohydrates, excess sodium and fat content.  Avoid foods containing these ingredients and fried foods.  (Use label guidelines provided at dietitian office visit.)
· Eat 3 well-balanced meals (avoid fried foods) per day, snack on fruits and vegetables.  Emphasis lean protein and fiber rich foods at every meal.
· Eat more vegetables and fruits
· Limit sugar intake or use a sugar substitute such as Splenda, Truvia.

· Begin some form of exercise, preferably 3-5 times per week as medically appropriate, consider buying a pedometer or lightweights.

· Wean off caffeine, avoid carbonated beverages and other sweetened fluids.

· Practice sipping 64 oz per day. (Remember no straws) 

· Practice eating slowly, place fork down between bites and chewing each bite 20-25 times.  Take 20 minutes to eat your meal. 

· Practice leaving food on your plate- your eyes/emotions/brain will not be changed by surgery so it will be something that you will be doing post surgery.  Listen to your hunger/satiety cues.  This will be extremely important post surgery!  Your new stomach will only be able to hold 1-2 Tablespoons initially after surgery. Use small plates, measure portions.
· Attend Support Group Meetings 
· Review info on protein, protein supplements and info on different stages.
·  Use your grocery list provided for appropriate foods/ supplies necessary post operatively.

· Pre- surgery -Start taking a multivitamin with iron, stop 2 days prior to surgery.

   PRE-OPERATIVE SUGGESTED GROCERY LIST

Suggested Equipment:

· Measuring cups ¼ and ½ cup sized

· Measuring spoons

· Blender (regular or hand held), Magic Bullet or food processor

· Small  juice cup or medicine cup 

· Ice cube tray

Groceries:

· Artificial Sweetener (Splenda, Equal, Sweet n Low, Truvia, Stevia etc)

· Non- caloric, non carbonated  flavored water (Crystal Lite, Fruit 2 O etc)

· Jell-O (sugar free)

· Pudding (sugar free, fat free)

· Popsicles ( sugar free)

· Plain Greek -( low in sugar and fat)  or Oikos Triple Zero smooth Greek yogurt *May use Sugar free flavorings in Yogurt, see page 6
· Skim milk (may use lactose free such as skim or 1% Lactaid or Fairlife)

· Applesauce ( natural or no sugar added)

· Grape, Cranberry, Cherry  or apple juice (100 % fruit juice)

· Broth, Bone Broth, Consommé (low sodium if have high blood pressure)
· Cream of wheat cereal or baby food oatmeal (phase 2 only)
· Small curd, low fat Cottage Cheese

· Baby food mild vegetables, fruits (low fat and low sugar)

· Powdered Milk

· Low fat Cream Soups- (avoid if have high blood pressure)
· Bariatric Formulated CHEWABLE vitamin / mineral supplement (see pg 14) To begin after your first post operative appointment/ visit with the doctor
· Protein supplement such as Bariatric Advantage High Protein Shake Mix or High Protein Meal Replacement  or  UNJURY (various products are available at our Sewickley and Washington office  in Kits (whey protein isolate)
· Butter Buds or Spray Margarine

BE SURE TO READ ALL LABELS CAREFULLY! (No more than 6- 8 grams of sugar per meal, 2-3 grams of fat per meal -2300 mg sodium per day max, 1500 mg sodium with High Blood Pressure)
PLEASE FEEL FREE TO CONTACT YOUR DIETITIAN WITH ANY QUESTIONS.  Attend dietary guidelines classes and consider ATTENDING THE SUPPORT GROUP MEETINGS, (refer to the website for the schedule)

Denise Stuart, RD, LDN                         e-mail: dstuart@hopebariatrics.com



Phase 2:  Purees
Key Goals:

1. Continue to sip at least 64 ounces of fluid per day.

2. Eat and drink separately

3. Eat 3-4 small meals per day- consume 40 grams of protein per day
4. Can add high protein  liquids such as skim milk between meals
You will continue sipping your non-caloric, non-carbonated, non-caffeinated liquids between meals to stay hydrated.  Stop sipping at least 30 minutes before each meal, and do not resume fluids until 60 minutes after your last bitel.  Do not drink liquids while you eat. Your new stomach’s capacity is very small, so if you fill it with liquid, you won’t have room for food to provide adequate nutrition.  Drinking while you eat or too soon afterwards causes food to slide through the new stomach too quickly, eventually resulting in hunger.  Drinking and eating together can bring about poor results from surgery. This eating pattern should be followed for life.
Skim milk counts towards your total fluid and will contribute protein intake and essential calcium, so you may want to include milk between meals, working up to a goal of 2 cups per day.  Milk takes longer to leave the stomach than do clear liquids, so you may get full and need to wait 30 minutes after you drink milk, before you resume sipping other liquids.  It is okay to add sugar-free flavoring to your milk.  
Low sugar and low fat, smooth yogurt (no fruit pieces), Low sugar Plain Greek Yogurt or Oikos Triple Zero can be consumed in place of liquid milk.  If you are or become lactose intolerant, try Lact-Aid tablets or lactose free milk such as Lactaid or Fairlife brands.  Unsweetened light Soy milk can be substituted if it is fortified with calcium and vitamin D.  Unsweetened almond, coconut milk is fine as well but low in protein.
Meals:

Begin your 3-4 meal a day pattern. This will be essential to supply enough energy and set up healthy habits for the rest of your life. In Phase 2, foods must be pureed (like baby food). If you need to chew, the food is not pureed, so don’t eat it.  Start with a protein food first (like pureed meat, chicken, fish, eggs, cottage cheese or smooth lite yogurt).  Pay close attention to your body signals.  If you are full, stop. If you are not full, then eat some pureed vegetable, fruit or starch.  Your maximum capacity is ¼ cup at this time.  This pattern will be the way you eat forever, protein first, then vegetables and fruit only if you are not yet full.  You may only be able to eat 1-2 Tablespoons initially.  Protein helps maintain your organs, muscle mass and hair. Every inch of you needs a protein.
You can use commercial baby food at this point, but read the ingredient: choose plain chicken / meat only not with rice or noodles and fruit without added starch or sugar: No baby food desserts!  If you choose to puree your own food, make sure it is very smooth.  Remember that your stoma, (the area between your new stomach and the intestine) may still be swollen; any chunks can get caught and make you sick. Most foods puree better with added liquid: Add low sodium broth or skim milk to blend protein, starch or vegetables. Don’t try to puree anything with lots of seeds or fiber, like berries or steak.  
Take your time!

Go slowly with your meals and with introducing new foods. Try one new food item by itself at a time. This way if something bothers you, it can be easily identified and avoided for several weeks, then tried again. You can always continue to use the high protein meal replacement (whey protein isolate) or skim milk.   Try to reach a goal of 40 grams of protein for Phase 2.
	   Phase 2 Food List              

	Protein Foods

	Pureed chicken, turkey or beef
	Smooth low fat, low sugar Greek yogurt (no fruit pieces) such as Oikos Triple Zero or plain Greek smooth yogurt

	Mashed Soft scrambled egg or egg beaters
	Sugar- free, low fat pudding or custard

	Low fat cottage or ricotta cheese- mashed till smooth
	 Low fat Cream soup, strained to eliminate any pieces or lumps

	Flaked or mashed soft fish- steamed or baked, no breading or crisp edges
	Low fat milk 

	Tofu, mashed till smooth
	

	
	

	Fruits

	Smooth natural applesauce, no sugar added
	Mashed ripe banana

	Pureed peaches, apricots, pears (juice or water packed)
	Baby food fruit, no sugar added

	
	

	
	

	Vegetables

	Pureed carrots, squash, green beans  (avoid cabbage, broccoli, cauliflower garlic and onions)
	Baby food vegetables ( no strong vegetables such as cabbage family vegetables) 

	
	No corn (high in sugar) – is not considered a vegetable

	
	

	Starches

	For phase 2 only- Cream of wheat, cream of rice, baby oatmeal (only) regular is too textured for Phase 2, grits, farina
	Mashed sweet potatoes

	
	


                 Pattern for a Perfect Day -   Phase 2
Breakfast:

1-2 Tablespoons protein (consumption may be more or less) 



Check your hunger level and stop if you are full.




If you are not full, try pureed vegetables, fruit 

Wait 60 minutes,  start sipping recommended liquids or skim milk.  Aim for at least 64 total ounces per day between meals.  Your 2 cups of milk (16 ounces) will count towards the total.
 30 minutes prior to lunch, stop sipping all liquids.

Lunch:
          1- 2 Tablespoons protein (consumption may be more or less)



Check your hunger level, stop if you are full.

          
If not full, include some pureed vegetables or fruits                        
Wait 60 minutes, resume sipping.   
30 minutes before dinner, stop all liquids.

Dinner:

1-2 Tablespoons protein (may be slightly more or less)



Check your hunger level, stop if you are full.




If not full, eat some pureed vegetables, fruit



 

 Wait 60 minutes, resume sipping.

                              Sample Menus: Phase 2
Day One

Breakfast: 

1-2 Tablespoons to ¼ cup Triple Zero  (smooth) or
2 Tablespoons to ¼ cup cream of wheat (cooked with double skim milk* for extra protein)

(Meal may provide approximately 4.5 grams protein)

Lunch:

1-2 T pureed chicken (may be more or less)
Pureed green beans

(meal may provide approx. 7grams protein) 
Dinner:

1-2 Tablespoons to ¼ cup small curd cottage cheese, mashed until smooth

pureed peaches
(meal may provide approx. 3.5 to 7 grams of protein)

Between meals, sip on clear liquids and 2 cups skim milk to total at least 64 ounces- whey protein isolate may be added to liquid consumption for additional protein. Protein intake should be approximately 40 grams per day for Phase II.

Day Two

Breakfast:

1-2 T. to ¼ cup tofu mashed with artificial sweetener

mashed banana with dash of vanilla

(meal may provide approx. 2 to 4 grams of protein)

Lunch:

1-2T to ¼ cup pureed turkey
 pureed yams

(meal may provide approx. 3 to 6.5 grams of protein)

Dinner:

1-2T to ¼ cup steamed or poached flaked cod, seasoned with lemon

Pureed squash
(meal may  provide 3 to 6 grams of protein)
Throughout the day, sip on liquids and 2 cups skim milk to total at least 64 ounces. Whey protein isolate can be added to liquid consumption. Protein intake should be approximately 40 grams for Phase 2.
Day Three

Breakfast

½ to l egg (or equivalent egg substitute) mashed finely/ scrambled

2T to ¼ cup cream of wheat prepped with double skim milk

(meal provides approx. 4-8 grams protein)

Lunch:

1-2T to ¼ cup 2% cottage cheese, mashed until smooth

unsweetened smooth applesauce –( no added sugars)
(meal may provide approx. 3.5 to 7 grams protein

Dinner:
¼ cup to ½ cup of egg drop soup*  
(meal provides approximately 3-6 grams protein)

Throughout the day, sip on clear liquids and skim milk to total at least 64 ounces.
Recipes:
Double Milk (makes 1 quart)

1 quart skim milk or 1 %

1 cup non-fat dried milk

Mix dry milk into liquid milk until thoroughly blended.  Store in refrigerator and use as beverage or whenever liquid milk is needed.  Each 8 ounce cup provides 16 grams of protein.

*Egg drop soup
¼ cup egg substitute

1 cup of low sodium chicken broth or bone broth
Heat broth until very hot, stir in egg substitute gradually.  Serve when egg is solidified. 
Begin taking your Vitamins and mineral supplements after your first post operative appointment with your doctor.  You will need the following for life:
Supplements:

Every day for the rest of your life, you must take:

1. Two adult chewable or liquid complete multivitamin/mineral supplements.  The Multi- vitamin should contain Folic acid (400 mcg each), Biotin and Zinc. Monitor the percentages and milligrams. Read labels carefully.  Take Multi-vitamins in the morning and evening always with meals. If you take thyroid medication, talk to the dietitian for the proper schedule of Vitamins and minerals.
      Do not take a non-chewable tablet- you will not be able to absorb it

      adequately.  Children’s vitamins do not meet your requirements.  

2.  A total of 1500-1800 mg of Calcium Citrate in divided doses. Three doses of 400-500 mg chewable Calcium Citrate with a total of 5000 IU of Vitamin D-3 daily or the equivalent weekly. Make sure you are taking the appropriate number of tablets to reach between 1500 mg Calcium per day.  Calcium is better absorbed in divided doses, 3 times 500 mg each, rather than in one large dose and is better absorbed separated by two hours from a multi-vitamin if it contains iron.
3. Iron -45 mg elemental daily.  Iron is absorbed best if taken separately from your Multi- Vitamin.  If it does not have Iron in it, and you are taking it separately, you can take your Calcium with your Multi-Vitamin.  Iron and Calcium need to be taken 2 Hours apart for each for best absorption. Please note if your Multi- Vitamin contains iron or not!  Do NOT use Ferrous Sulfate as it does not absorb well after gastric bypass.  If you have heavy menses or a history of anemia- please let the dietitian know.

4.  Vitamin B-12, 500 micrograms sublingually (mcg) per day or 1000 mcg 

sublingually three times per week.  Be sure the label states ”sublingual.”  This means “under the tongue or between your cheek and gum”, which is how the B-12 is absorbed best. Latest research shows that you may take crystalline B-12 in large amounts of 1000 mcg daily.  Another option is to obtain a monthly B-12 intramuscular injection (1000 micrograms/ml) in place of the sublingual tablet.  B-12 is critically important to your nerve health. Low levels can result in permanent nerve damage.  ***Take your multi vitamin / mineral supplements, iron and B-12, Calcium according to the recommendations on page 14.
 It is recommended that you take iron 2 hrs separate from anything containing calcium or a calcium containing supplement.

Remember to include a total of 5000 IU of Vitamin D3 daily
 Schedule for Vitamins and Minerals Gastric Bypass /Sleeve
                  (If you take thyroid medication, please consult dietitian for appropriate schedule)

Recommendations of nutritional supplements include:

Multi-vitamins -2 times RDI daily– Adult complete multi- vitamins a day in divided doses (chewable) Strongly suggest Bariatric formulated supplements (as they are compounded specifically for bariatric patient)

Calcium -1500 mg of calcium (other than carbonate) in divided doses of 500 mg or less/dose (use of calcium carbonate not recommended)  Two hours separate from iron
B-12  -500 mcg sublingual daily or 1000 mcg sublingually, 3 times per week or crystalline 1000 mcg daily  (crystalline high dose found in Specific Bariatric Advantage Advance EA  Multi only) or monthly injection
Iron -45 mg elemental Iron daily (avoid ferrous sulfate)- taken 2 hours separately from calcium

Vitamin D-3 -5000 IU Vitamin D3 daily (total) or 5000 IU Vitamin D3 several times/ week.  (Multi-vitamins and calcium supplements typically contain Vit D, read labels)

                               Choose one of two suggested schedules below:
	       4 Product daily schedule:
Breakfast:             1 Multi-Vitamin (complete) 

                               1 Calcium Citrate (500 mg)                               

Lunch:                   1 Calcium Citrate  (500 mg) 

Dinner:                  1 Multi-Vitamin (complete) 

                               1 Calcium Citrate (500 mg) 

Bedtime:               1  Iron**  (elemental)
3 times per week: Sublingual B-12 – 1000 mcg tablet under the tongue anytime during the day. Or you may get a monthly injection in place of pill.
Vitamin D 3- take a total of 5000 IU Vitamin D3 daily, total from all calcium supplements and Multi-vitamins or 5000 IU Vitamin D 3 –two times per week, taken anytime (does not interfere with other supplements) 
**Elemental iron such as chewable ferrous fumarate, carbonyl, polysaccharide iron- do not use ferrous sulfate as it does NOT absorb well after bariatric surgery. Take iron at bedtime or two hours separate from anything containing calcium, including Calcium supplement, multi-vitamin containing calcium, milk, yogurt, cheese, Calcium fortified juices etc.  Iron absorbs best on either an empty stomach or with anything containing vitamin C.   If you have heavy menses or history of anemia- consult the dietitian as you need higher doses of iron.
	         2 Product daily schedule:
2 (daily) (Bariatric Advantage only) “Advanced Multi EA” chewable Multi- vitamin (includes adequate iron , crystalline high dose B12 and vit D) (this specific Multi only) 
                              +
1500 mg calcium Citrate (other than carbonate) in divided doses of 600 mg or less, taken 2 hours separate from the Multi-vitamin
Breakfast:         1 Advanced Multi EA  
2 hrs. later:        500 mg Calcium Citrate

4hrs. later:         500 mg calcium citrate

Dinner:               1 Advanced Multi EA  
2 hrs. later:         500 mg of Calcium Citrate 
**This schedule is specific to this product only!

To include daily- 2 bariatric Advantage only” Advanced Multi EA” chewable MVI( It includes adequate  iron, large dose of B-12 and 3000 IU vitamin D )(This specific Multi-vitamin only)

Plus 1500 mg calcium (other  than carbonate) in divided doses of 500 mg or less, taken 2 hours separate from the Multi- vitamin



Phase 3: Soft / Bland Foods
Key Goals:

1. Continue to sip at least 64 ounces of fluid per day between meals.

2. Drink 2 cups skim milk or equivalent per day.
3. Continue to eat protein first at each of your meals. Track protein intake. (50 to 60 grams per day)
4.  Start trying soft foods and increase portions as tolerated.
Continue to sip non-caloric, non-carbonated, non–caffeinated liquids between meals to stay hydrated.  Include 2 cups of skim milk or equivalent high protein drink daily.  Do not drink liquids while you eat; rather wait 30 minutes before and 60 minutes after each meal, before resuming sipping liquids.

Continue taking chewable multi-vitamins/ mineral supplements (two per day for adults). Take one in the morning and evening with meals.  Do not take a non-chewable tablet- you will not be able to absorb it adequately. Read labels carefully to ensure proper amounts of Iron and 400 mcg of Folic Acid are included in daily intake.  Make sure you take iron 2 hours apart from any calcium containing food or drink as it prohibits the absorption of Iron.  Take three doses of approximately 500 mg chewable Calcium Citrate daily.  Make sure you are taking the appropriate number of tablets to reach 1500-1800 mg per day.  Calcium is best absorbed in divided doses, of 500 mg or less, rather than in one large dose. Continue taking B-12 as recommended on page 14 or monthly injections of (1000 mcg).

High protein foods include animal products like lean meat, chicken, fish, seafood, cheese, and eggs, plus some vegetables like soy, peas, and beans (like lima, kidney, black, garbanzo and navy).  Protein should be the cornerstone of your diet because it is essential for your organs, muscles, skin and hair.  Start each meal with approximately ¼ cup of protein (individual capacity may vary).  When you are full, stop eating. You may eventually include more protein, vegetable, fruit or complex / whole grain carbohydrate (starch).

You can continue with all the foods included in Phase 2 (purees), but start experimenting with other foods that you can chew well to become a puree-like consistency before swallowing.  Your new stomach may be ready to tolerate some texture, but every body is different.  If a new food makes you ill, back off that food and retry it in a week or two.  Remember that you are still prone to the dumping syndrome; so don’t eat foods high in sugar or fat.  Also take care not to overfill you pouch.

Try to reach a goal of 50 (females)-60 (males) grams of protein on Phase 3.
Phase 3: Food List

In addition to what you’ve been eating, start trying any of the following.  

Protein Foods:

Tuna or salmon, water packed

Chicken breast, chopped or ground (add broth to decrease dryness, if desired)

Turkey breast (low fat), thinly slices or lean ground turkey
Low-fat (2% or skim) cheese, sliced or grated

Eggs, scrambled, hard cooked or poached

Vegetables:

Vegetables that are cooked til soft, low to moderate in fiber and not gassy.  

Allowed:  Cooked asparagus, carrots, green beans,  beets, spinach, wax beans, zucchini and summer squash.

Avoid:  Broccoli, cabbage, corn, mushrooms, brussel sprouts, cauliflower, onions, garlic and raw vegetables.  Remember corn is not considered a vegetable. Avoid soups as they contain solids and liquids together are not recommended.

Fruits:

Fruits that are soft to chew, low in sugar and no skin
Allowed:  Juice packed or water-packed peaches, pears, and apricots.  Bananas

Avoid: Raw fruit skins, syrup packed fruits, canned pineapple.
Avoid: Fruit juices- can contain extra sugar and calories

Carbohydrate Foods included in Phase 3:

Oatmeal (Low calorie or Oatmeal without added sugar or dried fruits)

Baked sweet potatoes (eat the soft middle, not the skin)

Refined cereal (for now) soaked in milk, like Plain Cheerios  (May want to avoid high fiber cereal for now and seeds or nuts on phase 3)
Limit pasta, rice or noodles, cooked till soft (not al dente, no mixed noodle dishes like ravioli),   (these tend to be very difficult to tolerate due to sticky consistency)
Avoid breads (typically difficult to tolerate as well)
Pattern for a Perfect Day

Breakfast

¼ cup (1-2- ounces) cup protein food 

Check your hunger level.  If you are full, stop.  If not, eat up more (protein, fruit, starch).

Wait 60 minutes, and then start sipping your liquids.  Aim for at least 64 ounces of fluid per day.  Include 2 cups of skim milk (16 ounces) as part of your daily fluids.  Two to three cups of liquid between breakfast and lunch is a good goal.

30 minutes prior to lunch, stop sipping all liquids.

Lunch:

¼ cup of protein

Check your hunger level.  If full, stop.  If not, continue eating (protein, vegetable, fruit or starch).

Wait 60 minutes, then start sipping your liquids.  Two to three cups of liquid between lunch and dinner is a good goal.

30 minutes before dinner, stop sipping all liquids.  
Dinner:

¼ cup of protein 


Check your hunger level.  If you are full, stop.  If not, continue eating more (protein, vegetable, fruit or starch).

Wait 60 minutes, then start sipping your liquids.  Remember 64 ounces or (eight – 8 ounce glasses) is your daily goal.
Some Hints:

· May season foods lightly with mild herbs such as a mild flavored  Mrs. Dash.  Hot sauce, pepper and strong spices are not recommended.

· Small amounts of fat can be added for flavor.  Olive Oil, spray type or low-fat margarines, low fat mayonnaise or Butter Buds.  You should not exceed 1 teaspoon of fat per meal.

· Do Not skip meals. You need to eat enough to heal and you are working towards life-long healthy habits.  Eat 3-4 meals a day, even if you don’t have an appetite. Try to eat within one hour of awakening.
· Don’t exceed your inner voice: stop when your body tells you to.  You will get many more chances to eat.  You need to learn to trust your body.  

· If you do not get a clear “I’m satisfied” signal, stop eating after 30 minutes. The inner signal is subtle and you may not get a clear message every time.  Try to listen hard at the next meal.  

· Eat without distractions: avoid TV, reading, writing, telephoning or driving while you are eating.  Pay attention to chewing very well and fullness level.

· Stop drinking three to four hours before bed especially  if you suffer from reflux.

· Enjoy your meal!  Eating slower and chewing well allows more time to savor your meals. 
· Eat mindfully and avoid snacking.

· Take your vitamins and minerals as recommended.

Sample Menus:

(* recipes included)

Day One

(Include 2 cups skim milk or equivalent, protein for the day totals approximately 52 grams)

Breakfast

¼ -1/3-cup cottage cheese (2% or non-fat)

natural applesauce or canned peaches (juice or water packed)

Lunch

2 deviled eggs*
 sliced cooked carrots
Dinner

1/3-cup tuna (water-packed), mix with 1-teaspoon low-fat mayonnaise

Half of medium baked sweet potato with low-fat margarine spray

green beans
Day Two

(With 2 cups skim milk or equivalent, protein for the day totals 52 grams protein)

May include a small meal daily of a protein food such as lite yogurt or lite cheese
Breakfast- 1-2 scrambled eggs 
Lunch- 2 ounce (about ¼-1/3 cup) flaked fish
peas or

canned fruit such as pears (juice or water packed)

Dinner-  2 ounces chicken oriental* and 
 cooked carrots or skinless squash
Day Three

(Include 2 cups milk or equivalent, protein for the day totals 51 grams protein)

Breakfast-  ¾ cup orange smoothie*

Lunch- Frizzle* 

Dinner-   ½ medium baked sweet potato covered with 2 ounces lite mild cheese

Day Four

(include 2 cups skim milk or equivalent, protein for the day totals 48 grams protein)

Breakfast-  1- scrambled in non-stick pan (use spray oil)

1 ounce 2% (lite) cheddar cheese on top of egg

Lunch-   2 ounces minced low fat baked chicken
green beans or ½ small banana

Dinner-  2 ounces baked fish, drizzle with lemon juice, Mrs. Dash sprinkles

chopped spinach, cooked until tender

Recipes:

Deviled Egg

(serves one)

One hard-cooked egg

½ -teaspoon low-fat mayonnaise  

½ -teaspoon mild mustard (optional)
Split egg horizontally and place yolk in a bowl.  Mash yolk and add mayonnaise, mustard and salt.  Stir until well blended.  Spoon mixture back into egg white halves.

Chicken Oriental

(4 servings)

Two small skinless chicken breast (about 3 ounces raw)

1/8 cup 100% pineapple juice

1/8-cup low sodium Soy Sauce

½ tsp of splenda or splenda brown sugar

1- Tablespoon canola or olive oil

dash of ginger or 1/8 tsp grated fresh

May add small clove of minced garlic if tolerated  
Combine all above ingredients together in a bowl.  Place chicken breast in a Ziploc baggie, add mixture to chicken.  Marinate for at least 4 hours.  Then put in small non-stick pan, with a lid or grill slowly (do not dry out).  Simmer gently over medium heat, until done. Chop to desired texture.

Orange Smoothie

(makes one to two servings)

8 ounces skim milk

1 serving Vanilla High Protein Meal Replacement  powder or vanilla flavored  protein powder)

1-scoop of SF Orange Crystal Light
1/3-cup ice

Place in blender.  Blend until smooth.

 Frizzle

This can combine any lean meat, low-fat cheese and vegetable.  Try Turkey, Alpine Lace Swiss and spinach or roast beef, 2% cheddar and zucchini in place of the following

(serves one)

1 Tablespoon chopped spinach
1 Tablespoon water

1 ounce shaved turkey breast (cooked) (about ¼ cup)

1 ounce lite mild cheese (about 1 slice)

Place water in small non-stick pan over medium heat.  Add spinach, cover and steam until tender.  Take off lid, add turkey and heat till steaming.  Combine into center of pan.  Add cheese, cover and heat till cheese is bubbly.

Salmon/ Cream Cheese Spread

(makes around 2 cups or eight ¼ cup servings)

8 – ounces non-fat cream cheese

1 teaspoon lemon juice

1 teaspoon Worcestershire sauce

1-1/2 ounce can salmon (water packed)

Blend cream cheese, lemon juice, Worcestershire sauce.  Fold in salmon so that it is well blended, but still chunky.

Phase 4: STABILIZATION PHASE

During this Phase, you will be able to eat foods of a regular consistency. However, this does NOT mean that you should start to go back to old eating patterns.

 Continue to eat three to four small well balanced meals a day that contain nutrient-rich foods; meat, poultry, pork, fish, dairy products, vegetables & fruits and complex carbohydrates. These foods contain the energy, protein, vitamins and minerals that your body needs. Since you will only be able to tolerate limited amounts of food at a time, it is very important to eat nutrient dense foods rather than empty calorie foods that are high in sugars or fats.  Always eat protein rich foods first, followed by vegetables, fruits and then complex carbohydrates in this order. Not eating properly can lead to Malnutrition.  

Although you will be trying to eat vitamin and mineral-rich foods, it is important to continue to take  vitamins and mineral supplements as recommended for LIFE since you will not be eating large enough amounts of food to meet your vitamin needs and you do not absorb adequate amounts of certain nutrients to avoid deficiencies .  
The goals of this Phase:

· Eat 3-4 well-balanced, nutritious meals each day 

· Include adequate amounts of protein (60-80 grams/per day)

· Include adequate amounts of fluid

· Eat and drink separately for LIFE
· Include daily vitamin & mineral supplements as per page 14
· Stop eating as soon as you feel full

· Do not eat longer than 30 minutes at each meal

· Wait  60 minutes after your meal to begin sipping

· Exercise 4-5 times per week as able

· Sleep well- at least 7 hours per night

· Attend support group meetings


STABILIZATION PHASE 4 / REGULAR FOODS One Day Sample Menu
(stomach capacity varies)
	Breakfast:

· Fruit, unsweetened

· protein
	½ cup or 1 small piece of fresh fruit
1/3 to ½ cup of Oikos Triple Zero yogurt or eggs or high protein cereal with ½ c skim milk


	Liquids between meals:
	½ cup skim milk

At least 8oz. non-caloric beverage

	Lunch:

· Meat fish or poultry

· Vegetable

· Fruit

· Starch
	2 -3 ounces grilled or baked lean meat
¼- cup  cooked or  raw vegetables
1/4 cup or 1 small piece fruit OR
¼ - cup whole grain carbohydrate

	Liquids between meals:
Snack:(if necessary)
	½ -cup skim milk

At least 8 ounces non-caloric beverage
Fruit or low fat string cheese

	Dinner:

· Meat, fish or poultry

· Vegetable

· Fruit, unsweetened

· Starch

· Oil or fat
	2 -3 ounces grilled or baked chicken
¼ cup cooked or raw vegetables
¼ cup or 1 small piece fruit or
¼ cup whole grain carbohydrate
1 tsp. olive oil

	Liquids between meals:
Snack:Lite yogurt
	½- cup skim milk

At least 8 oz. non-caloric beverage
1/3-1/2 cup Triple Zero Greek Yogurt




Adding Up Protein Grams

Your best sources of protein are lean meat, poultry, fish, dairy products and eggs.  Realize that when you decrease the fat content of these foods, you are not changing the protein content.   The following are examples of one serving of protein.  Use the chart below as a guide to determine how much protein you are taking in throughout the day.  You may consume less than this amount at one meal or more than this amount at one meal, depending on what phase of the diet you are following.  For example in the Pureed/Phase II, you may consume less than one serving of protein if you only able to eat 2T. of protein.  On the other hand, in the Stabilization/Phase IV, you may be able to consume 2 ounces of protein at one meal.   You may want to consider purchasing a mini pocket book of Protein Values to keep a more accurate count.
	Food
	Serving Size
	Protein (grams)
	Calories

	Beans
	 
	 
	 

	Dried beans, lentils, black beans, chickpeas, black-eyes peas
	1/2 cup cooked 
	7
	110

	Cheese
	 
	 
	 

	Non-fat or low fat cottage cheese
	1/4 cup
	7
	35-55

	Other cheeses (<5 grams fat/oz)
	1 ounce
	7
	55-75

	Dairy
	 
	 
	 

	Skim Milk
	1 cup or 8 ounces
	8
	90

	Evaporated fat free milk 
	1/2 cup or 4 ounces
	8
	90

	Non fat dry milk powder
	1/4 cup
	10.8
	109

	Plain nonfat yogurt
	3/4 cup 
	8
	120

	Triple Zero Greek Yogurt
	1 cup 
	15
	120

	Eggs
	 
	 
	 

	Eggs
	1 egg
	7
	75

	Egg Substitutes, plain
	1/4 cup
	7
	50

	Fish
	 
	 
	 

	Fish, canned  (in water) fresh or frozen 
	1 ounce
	7
	35-55

	Meat
	 
	 
	 

	Beef (lean), chicken or turkey
	1 ounce or ¼ cup
	7
	55-75

	Pork
	1 ounce or ¼ cup
	7
	55-100

	Lamb
	1 ounce or ¼ cup
	7
	55-75

	Processed Lunch meat (low fat)(low sodium)
	1 ounce
	7
	35-55

	Nuts
	 
	 
	 

	Peanut Butter (Natural /low fat)
	2 Tablespoon 
	7
	190

	Poultry
	 
	 
	 

	Chicken or Turkey
	1 ounce or ¼ cup
	7
	35

	Soy Foods
	 
	 
	 

	Soy Cheese
	2/3 ounce
	4
	40

	Soy Nuts
	1/8 cup
	12
	120

	Soy Milk (low fat, fat free)
	1 cup
	8
	90

	Tofu
	4 ounces
	7
	75


EXAMPLES OF PROTEIN SUPPLEMENTS
The following are only a few examples of protein powders available on the market. Use these products in conjunction with your dietary sources if necessary, to help meet your daily requirements (60-80 grams).  READ LABELS CAREFULLY!  WHEY PROTEIN ISOLATE should be the first ingredient of choice as it is the best protein both for quality and absorption in the supplements drinks. 

	Manufacturer
	Product Name
	Portion Size
	Calories
	Protein

	Bariatric Advantage
	High Protein Meal Replacement  
	2 scoops
	140
	27 gms

	Bariatric Advantage
	High Protein Shake Mix  ***
	2 scoops 
	110
	       20 gms

	Pro Performance
	 Mega Isolate-GNC
	1 scoop
	115
	25 gms

	 
	Non- fat dry milk
	         ¼ c  dry
	             109
	       10.8 gms

	Optimum Nutrition
	Whey Protein Isolate or egg protein
	           1 scoop
	             110
	       24 gms

	Isopure -GNC
	Isopure protein 
	1 scoop
	            105
	25 gms

	
	
	
	
	

	
	
	
	
	

	Syntrax
	Nectar protein
	1 scoop
	 90
	23 gms

	Unjury

Flavored  ***

1 scoop

             100


	Whey protein Isolate
	1 scoop
	100
	20 grams

	***Avail in office in a kit 
	
	
	
	

	PROTEIN BARS
	    Use sparingly!
	Not Recommended
	 or daily intake ***
	
	

	Name of Bar
	      Calories
	        Protein
	    Carbohydrates
	       Sugars
	Fat 

	Ketogen X Snack Bar 
	150
	11 gms
	21 gms (5 fibers)
	0 grams
	6 gms

	Optisource
	90
	7 gms
	10 gm
	0
	2.5 gms

	Quest
	             160
	20 gms
	20 gms
	    1 gram
	5 gms

	Quaker Q-Smart
	120
	10 gms
	9 gms
	1 gram
	6 gms


***Reserve Protein bars for emergencies and rare occasions only. When purchasing bars, monitor the amount of total protein in the bars and look for about the same or less number of total carbohydrates.  Use bars sparingly as they often contain sugar alcohols, sugar and fat.  
                              VITAMIN AND MINERAL SUPPLEMENTS
     You will not be able to meet certain vitamin and mineral needs without supplementation because of the small amounts of food that you will eat and because your body may have difficulty absorbing certain nutrients due to anatomical changes from your surgery.  Required daily dosages for multi- vitamins, calcium, vitamin B-12, iron are listed. All must be chewable, dissolvable or liquid except for B-12, must be sublingual or as a monthly injection or high dosage.  Children’s vitamins and gummy vitamins are not recommended as they do not meet your requirements and may contain high amounts of sugar.
     We do suggest bariatric formulated vitamins as they are compounded with your specific needs.  If you have difficulty locating or tolerating any of the supplements, call your dietitian or surgeon for suggestions.

	Mandatory:
	Suggested Schedule

	(check with your dietitian for specific requirements)
	

	Multi-vitamins (MVI) (2 times the RDI), Adult Complete- with Folic Acid,  Zinc, biotin
	Adult or equivalent-1 morning & 1 evening  to include 400 mcg Folic Acid, Zinc (10-20 mg per day) 

	 Iron- elemental (ferrous fumarate, carbonyl, polysaccharide   (ideally separate from MVI)
	45 mg per day, not within 2 hrs of calcium supplement or calcium containing foods or beverages. Do NOT use Ferrous Sulfate iron after surgery.

	Vitamin B-12
	Sublingual daily 500 mcg or 1000mcg M-W-F or (every other day) or 1 Injection / month of 1000mcg or ingestion of mega dose crystalline B-12 1000 mcg per day. 

	Calcium Citrate
	1500-1800 mg per day, divided doses  of 500 mg or less per dose.  Take calcium and Iron two hours apart- Do not use calcium carbonate.

	Vitamin D 3
	5000 International Units (IU) total daily 


	VITAMIN and  MINERAL SUPPLEMENTS

	Supplement
	Type (dosage)
	Rationale
	Administration
	Interactions

	 Multi-Vitamin- (complete)- including
 Folic acid, Zinc, Biotin, Copper and Selenium

	Adult- 2 times the RDI -
Chewablefor first year 
	Ensures you are

getting enough of

all micronutrients.

	Take with meals

Morning/ evening

	Recognize that all over the counter Multi-vitamins contain calcium so that iron in a MVI over the counter will not be adequately absorbed

	
	
	
	
	

	B-12


	Sublingual 500mcg

per day, 1000 mcg 3 X week or 1000mcg injection /month or crystalline B12 1000 mcg daily

	Helps with blood

cell and nerve formation. Deficiency

may cause certain

types of anemia and permanent nerve damage.
	Sublingually, crystalline or injection

	Swallowing regular B-12 may not be absorbed properly due to change in anatomy


	
	
	
	
	

	Calcium with Vitamin D3 
	 Calcium Citrate: 1500 -1800 mg per day in divided doses of 500 mg or less

	Maintains bone

strength, also helps

heart pump correctly

and repairs soft

tissues.
	2 hours apart

from Iron

Best absorbed in

doses of 500 mg
	Caffeinated

products, spinach

and whole wheat

products may

decrease absorption.

DO NOT TAKE  with

IRON. Decreases Iron

Absorption

	
	
	
	
	

	Iron- 

(if included in

MVI with calcium – anemia may result)
	Elemental iron: 
Carbonyl, Ferrous Fumarate, Polysaccharide 45 mg/day 
chewable or liquid
only initially

	Vital to the formation

of red blood cells that

provide oxygen for the

entire body. Deficiency may result in anemia. Do NOT use ferrous sulfate after surgery
	Take with Vitamin C or on an empty stomach for increased absorption.
	Take 2 hours separate from any Calcium or calcium containing food/ drink.  .

	
	
	
	
	

	Vitamin D-3 
	5000 IU total (found in Multi-vitamins, calcium and if need be a  supplement) 
	Assists with calcium absorption, decreases risk of heart disease, diabetes, hypertension, cancer etc
	Take any time, fat soluble so can take higher dose supplement weekly or twice weekly
	None

	
	
	
	
	


                                    CAFFEINE

Caffeine is a stimulant and is naturally found in more than 60 plants, including cocoa, tea and coffee.  Caffeine is also added to soft drinks and is often a component of many over-the-counter medications and dietary supplements including certain protein powders and drinks.  Caffeine temporarily speeds up the body’s heart rate, boosts energy and is often used to “fight fatigue”.  Caffeine also acts as a diuretic, which means loss of fluids.  As a result, caffeine –containing beverages can leave you dehydrated and thirsty, if used as your main source of fluid intake.  Your surgeon may recommend that beverages containing caffeine be avoided in the immediate post-op period.  Six months post op, you may gradually introduce caffeine into your intake, in limited amounts (up to 16 ounces per day). Avoid all carbonated beverages for life.  Recommended daily intake is limited up to 150 mg per day after six months.   (See the following table)

APPROXIMATE AMOUNTS OF CAFFEINE IN BEVERAGES

Beverages                                                      Average Amt of Caffeine (milligrams)

COFFEE (8 ounce serving)

Brewed, drip method 


                      133 mg

Brewed, percolator



         

   85 mg

Instant





              65 mg  

Decaffeinated, brewed


           
     3 mg

Espresso (2 ounce serving)

                       100 mg

TEA (8 ounce serving)

Brewed, major brands

                  
       40-120 mg



Brewed, green tea                                           
         30-60 mg

Decaffeinated                                                                     1 mg

Iced Tea (12 ounce serving)



   50 mg

Instant






   30 mg

SOFT DRINKS

Cola’s / Mountain Dew (regular and diet) (12 oz)        30-72 mg

Ginger ale, Sprite, Root Beer                                              0 mg
CHOCOLATE

Hershey Kisses (3 pieces)                                                  3 mg
Dark Chocolate 1.45 oz.                                                   31 mg
POTENTIAL PROBLEMS FOLLOWING GASTRIC BYPASS/ SLEEVE GASTRECTOMY SURGERY

Suggested Dietary Modifications

	POTENTIAL PROBLEMS
	SUGGESTIONS

	Nausea and Vomiting:
	If nausea and vomiting occur after eating a new food, wait several weeks before trying it again. It may be necessary to return to liquids or pureed foods temporarily. Eating or drinking too fast, eating or drinking too much, or insufficient chewing may also cause nausea or vomiting.

Avoid cold beverages and those with caffeine or carbonation.

Avoid drinking with food.

	Dumping syndrome:

This occurs in response to the presence of undigested food and simple carbohydrates or fats in the duodenum or jejunum.

Symptoms:

Abdominal fullness, nausea, weakness, warmth, rapid pulse, cold sweat and diarrhea.
	· Avoid all sweetened foods  & beverages

        and high-fat foods & beverages.

· Do not drink fluids with meals.

· Wait at least 1 hour after meals before drinking fluids.

· If dumping occurs, lie down for 20 to 30 minutes; this may help slow down the movement of food to the small bowel.

· Eat slowly, chew foods thoroughly and stop eating with first sign of fullness.

	Pain in shoulder /upper chest:

This may occur when you eat too much or eat something hard to digest.
	· Stop eating if pain occurs while eating.

· Try to eat again after pain resolves.

(Notify your doctor if chest pains worsens)

	Dehydration:
	Dehydration can occur with inadequate fluid intake, persistent nausea, vomiting or diarrhea. Drink at least 8 cups (64 oz) of fluids daily. Increase accordingly with exercise, hot weather and diarrhea.

	Lactose intolerance/ Diarrhea
	Use lactase-treated milk and lactase enzyme tablets. Try Lactaid 100% or Dairy Ease 100%. Plain soy milk.

	Constipation
	Constipation may occur temporarily during the first post-operative month. Increase fluid intake! This generally resolves as your body adjusts to less food volume.  Try warm beverages.  The regular use of high fiber foods reduces the risk of recurrent constipation. Drink plenty of low-calorie fluids regularly as fiber intake increases. May use natural stool softeners. Ask your doctor if a laxative (like Milk of Magnesia) is permitted.

	Diarrhea
	Limit the following foods: high fiber, greasy/fatty, milk and dairy products, very hot/cold foods, high sugar.

· Eat smaller meals. Sip fluids between meals.

	Heartburn
	Avoid carbonated and caffeinated beverages. Avoid spicy foods. Do not use a straw. Avoid acidic foods and beverages.



	Bloating and gas
	Limit liquids to 2 oz at one time and sip slowly.  Avoid chewing gum.  Avoid sugar alcohols.



SPECIAL CONCERNS:

HEARTBURN/ GERD/REFLUX ESOPHAGITIS

This is a medical condition that many bariatric surgery patients still experience after surgery.  It is a painful inflammation of the esophagus that is often caused by the backing up of the stomach contents.  Antacids ease the burn but do not correct the problem.  The best remedies to ensure a successful bariatric surgery recovery would be to:

· Avoid coffee (regular and decaffeinated) and food containing chocolate, cocoa, peppermint oil and spearmint oil.

· Avoid carbonated beverages (regular and diet) with or without caffeine.

· Avoid tomatoes, tomato juice, citrus juices, alcohol and pepper.

· Avoid high fat, fried or spicy foods.

· Avoid chewing or sucking on breath fresheners, gum and lozenges, which can produce stomach acid and gas.
· Sleeve patients, contact the doctor if it persists. 
DO NOT eat 3-4 hours before bed.  If your symptoms persist, see you doctor.

NON-NUTRITIVE SWEETENERS

Non-nutritive sweeteners are those containing no calories per serving, while providing sweetness to both liquid and solid foods.  Acceptable non-nutritive sweeteners are Splenda (sucralose), Equal (nutrasweet), Sweet ‘n Low (saccharin) and Sugar Twin (Acesulfane K), Stevia containing products such as Truvia, PureVia.
These are all FDA approved for long term use and can help adherence to a low sugar lifestyle.  Always read the labels of foods/ beverages saying, “diet or “low calorie” to check for specific calories and the types of sweetener used.
Minimize intake of sugar alcohols- they may have side effects such as diarrhea, gas and may affect the blood sugar.  They are frequently found in sugar free candy and food bars typically ending in “tol”  such as mannitol, sorbitol.
               Recipe Modifications
Tips to make your recipes lower in fat, carbohydrates and higher in protein
Instead of …


Try this…


Sour cream

                      FF plain Greek yogurt or Lite/ FF Sour cream 





Or Lite cottage cheese pureed with skim milk &                            
                                                      Squeeze of lemon juice
Butter/ Margarine

           Spray butter or Butter Buds or Molly McButter        

Oil




Spray oil (PAM), Olive oil Mister 
Mayonnaise



Lite or Low- fat or FF plain Greek yogurt
Cream Cheese

           low fat ricotta pureed with FF                                        
                                                      Cream cheese
Hamburger



93% lean ground beef or lean ground turkey
                                                      breast  

Bacon




Lean low salt Canadian bacon or lean turkey 
                                                      bacon
Sausage


           Turkey sausage or veggie sausage

White rice/pasta/ bread
           Whole grain products/ whole grain/Brown rice
                                                       Quinoa, Barley, WW Coucous, WW Pasta
Cheeses(use sparingly) 
           Part-skim mozzarella, 2% cheese or Cabot 
                                                       (low fat, low sodium) cheeses
Sugar / Honey/Agave

 Splenda, Equal, Sweet –n –Low, Stevia,
                                                       Truvia

                  
Hope Bariatrics Monthly Support Group Meetings
                                                 2 locations
Please check schedule on website for specific locations and dates
                (always check the website or call to confirm if weather is questionable)

Sewickley Valley Hospital- All meetings will be held in the 4th floor conference room at 6 p.m. at the Sewickley Hospital unless otherwise indicated- always check the website or call the office to confirm.
Washington Health System, will be held at 6:00 p.m. at the Wilfred R. Cameron Wellness Center

Other support:
web sites for information and support include:

www.hopebariatrics.com                        www.obesityaction.org                     
www.obesityhelp.com                            www.asmbs.org                                         
Suggested reading material: 
The Successful Habits of Weight Loss Surgery Patients- Colleen Cook

Coping Skills – Tawnie Kabala Miller

Eat What you Love, Love What you Eat- Michelle May

It Ain’t Over till the Thin Lady Sings- Michelle Ritchie
The Weight Loss Surgery Coping Companion- Tanie Miller- Kabala

Weight Loss Surgery: Finding the Thin person Hiding Inside You-  Barbara Thompson
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                          Nutrition Quiz - Gastric Bypass /Sleeve Gastrectomy
1.
Which of the following foods are considered to be highest in protein:

a. green beans, cantaloupe and broccoli

b. milk, eggs, chicken  and shrimp

c. brown rice, whole wheat bread and shredded wheat

2.
For life after Gastric Bypass/ Sleeve surgery, do the following:

a. measure every food item 

b. drink ½ cup of milk with every meal

c. emphasize protein, take  vitamins for life and drink adequate fluid

3.
After surgery, drinking and eating at the same time, will result in:

a. easier digestion

b. filling the stomach, leaving less space for food and quicker food emptying 

c. eliminates the need to stop sipping 30 minutes prior to eating

4. 
Sugar and fat after surgery must be very limited in the diet to prevent:

a. malnutrition

b. diabetes

c. dumping and weight gain

5.
Regarding vitamins after Gastric Bypass/ Sleeve surgery:

                   a.      take whole pills

                   b.      take liquid only

                   c.      take bariatric formulated chewable or dissolvable vitamins

6.
Supplemental vitamins/ minerals to be included daily after surgery are:

a.   Children’s Multi- vitamins that taste good but are not complete

b.   Adult complete Multi -vitamins, Iron, B-12, and Calcium Citrate

c.   Adult complete Multi-vitamins,  Iron, B-12 and Calcium Carbonate

7. 
After surgery, iron should be taken 2 hours separate from anything containing:

      a.     Calcium

      b.     B-12

      c.     Folic Acid

8.          Not eating properly daily can result in:

a. taking an extra multi- vitamin

b. drink more fluids                                                             (OVER)
c. malnutrition

9.
Adequate amounts of protein after surgery on phase 4, include:

a. 80 grams for males

b. 60-70 grams for females

c. None of the above

       d.    A and B                                                                                       

10.
What should be the first food item consumed at every meal:

a. fruits

b. vegetables

c. protein

d. whole grain carbohydrates   

11.         Beverages for life after surgery should be:

a. non-carbonated, non-caloric and non-caffeinated or limited caffeine
b. sweetened with honey or sugar

c. should include 2 cups of fruit juice daily

d. caffeinated drinks.

12.         In addition to diet, what is beneficial to success after surgery:

a. sleeping well for at least 7 hrs per night

b. exercising on a regular basis 4 times per week

c. attending a support group meeting

d. all of the above

13.         The ideal choice of a protein supplement would include which of the following:

a. Soy protein

b. Whey protein concentrate

c. Whey protein isolate

d. all of the above

14.         During which phase do you begin taking vitamins after surgery:

a. phase 1- clear liquids

b. phase 2- pureed foods (at first post op visit with the doctor)
c. phase 3- soft foods

      d.   never

15.         “Dumping Syndrome” is a condition that can happen by:

a. eating too much food at one meal

b. eating foods that are high in sugar

c. eating foods that are fried or high in fat

d. all of the above
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NUTRITION GUIDELINES FOR GASTRIC BYPASS/ SLEEVE GASTRECTOMY SURGERY





PURPOSE:	This program is designed to


Restrict calorie intake to produce desired weight loss


To help develop appropriate eating habits 


To prevent disruption of staple lines and obstruction of stoma


Prevent malnutrition





MAIN FOCUS:	


Drink enough fluid to keep your body hydrated (64 oz per day)


Eat adequate protein ( amount recommended according to phase)


Take required vitamin and mineral supplements to meet Recommended Daily Intake-( see vitamin chart)





 PRINCIPLES:


 Try to drink 64 ounces of fluid per day:


Sip one cup (8 ounces) of liquid over an hour


Stop sipping/drinking 30 minutes before  and  60 minutes after meals


Sip recommended beverages slowly- see page 6


Do not use a straw





Omit high calorie foods, beverages and snacks. Avoid high sugar or fat contents.


 


When you see your doctor post operatively, you will begin taking CHEWABLE, DISSOLVABLE or LIQUID supplements.  Multi-vitamins, vitamin B12, iron and calcium citrate are REQUIRED for LIFE.


Foods need to be chewed thoroughly to prevent obstruction of the stoma (the size of a little finger)





The diet will be gradually advanced, depending on individual tolerance, suggested schedule:         


Phase I -	Post-operative/ Liquids and protein supplement  (LASTS 1 WEEK from discharge) advance on your own to phase 2 one week after discharge


Phase 2 -	Pureed (begins 1 week after discharge and lasts 2 weeks) 


**Begin taking vitamins as suggested on page 14 after your first Post Operative appointment with the doctor.


Phase 3 - Soft/ Bland (last 3 weeks)


Phase 4 -	Stabilization/Regular (starts approximately 6 weeks from discharge date)








   


       


 








IMPORTANT TIPS:


Eat 3-4 small meals per day, no less than three, no more than four. Aim for eating within one hour of awakening.


Stop eating as soon as you feel full, capacity is approximately 1 T- 1/4 cup initially.


Indications of fullness are:


a feeling of pressure or fullness in the center just below your rib cage


a feeling of nausea


or pain in your shoulder area or upper chest





DO contact your doctor if these symptoms persist or worsen.





Chew all foods thoroughly





Eat and drink separately “FOR LIFE” – This is CRITICAL for success after the surgery nothing to drink 30 minutes prior to a meal, with a meal or 60 minutes after a meal.





Eat very slowly. A meal may eventually take approximately 20 minutes, but do not eat for longer than 30 minutes at a time.





Do NOT drink high calorie, carbonated, caffeinated beverages (like soda pop, milkshakes, alcohol, sweetened iced teas, fruit drinks or sweetened waters). Drinking these types of liquids all day allows many empty calories to be consumed without feeling full. This will lead to poor weight loss. Can cause “dumping”.





Avoid sugar, agave and honey in all beverages and foods, may use artificial sweeteners such as Splenda, Truvia, Equal, Stevia and Sweet n Low.





Avoid high (empty) calorie sweet and fat foods such as candy, cake cookies, ice cream and snack foods such as chips, nuts etc. Can cause “dumping”.





Eat protein FIRST at each meal (see food list on page 24) to help maximize protein intake. Commercial protein powders or dried milk powder may be added to skim milk to boost your protein intake. Look for Whey Protein Isolate as the first ingredient on a label of a protein supplement.





Exercise is very important to your success. Your doctor will tell you when to begin and what is safe to do.





Carry a bottle of water with you everywhere. 











PHASE I:  LIQUIDS





The most important aspect of the first 1 to 2 weeks after surgery is to keep well hydrated. Aim for 64 ounces of fluid per day by constantly sipping on liquids during the day. It is necessary to dilute fruit juices to avoid nausea and/or diarrhea. Diluted low acid 100% fruit juices (no added sugar fruit juice) (8 ounces total daily in divided doses).  Dilute 50% with water.





On Day 4 after your surgery, you need to begin liquid protein during this Phase of 20-40 grams per day.  Recommendations are for half strength on day four from surgery and then as tolerated Bariatric Advantage High Protein Shake Mix or High Protein Meal Replacement, Nectar or UNJURY whey protein isolate (all whey protein isolates) once a day. This will aid in healing from your surgery.  Speak to the dietitian for details. Some protein is available in our Sewickley and Washington offices.  You may include skim milk and Sugar Free flavored syrups or extracts with your protein drinks. * Sugar Free liquid flavored syrups can be purchased at Davincigourmet.com or Torani.com.  They both offer a large variety of flavors.





Do NOT start taking your vitamins and minerals until your first post op visit with your doctor. 





You may advance your diet to Phase II one week from discharge date without consulting your surgeon and/or dietitian first. Remember, your stomach is still recovering from surgery so it is important not to try to advance until your stomach is ready.  Occasionally patients may experience nausea and/or vomiting at this point. This may simply be your stomach’s reaction to the surgery, and should not discourage you from hydrating yourself (so keep drinking/sipping water & appropriate fluids).





THE GOAL OF THIS PHASE IS KEEPING YOURSELF WELL HYDRATED BY DRINKING 64 ounces OF FLUIDS EACH DAY.  (No meals during phase 1)





CLEAR LIQUIDS:


Continue to sip throughout the day (about 2-4 ounces over 30 minutes)


Fruit juices: Include only 100 % apple, grape, cranberry, cherry, diluted 50 % with water (if you experience nausea, sip at a slower rate). Limit to 2 ounces 4 times per day. Do NOT include juices after phase 1 (too high in sugar).


Broths: Clear beef, chicken or Bone Broth  or  vegetable broths (low sodium with high blood pressure)


Others:


Water, ice chips


Unsweetened decaffeinated coffee and tea (hot or iced —without cream or creamers)


Sugar free popsicles


Sugar free gelatin


Sugar free drinks (Crystal Light, MIO liquid, sugar-free Kool-aid, Gaterade Zero)


Non-carbonated, artificially flavored waters











                                  Tips and Suggestions





Control your fluid portions by sipping from a small glass or medicine cup                                     


If you experience nausea and diarrhea, make sure you are  diluting your juice and it is 100% fruit juice- No more than a total of 8 oz/day


Drink from a glass or cup –do not use a straw ( these may cause you to swallow air and create gas)


Avoid very hot or very cold beverages 


Avoid acidic juices like orange, grapefruit and pineapple


No carbonated drinks -stretches stomach  (this increases bloating, cramping & gas)


Check the color of your urine; if it is dark, you may not be getting enough fluids


Check the amount of your urine and how often you urinate


Avoid sugar and fat containing beverages as they can cause nausea and vomiting (dumping syndrome) 


Avoid caffeinated beverages for at least six months


Avoid drinking/eating quickly and  too much at one meal (dumping may result)


Begin taking your multi-vitamin/supplements after your first post op appointment with your doctor


With Sleeve Gastrectomy surgery, you may experience having no appetite, however your body still needs 3-4 meals /day to maintain proper health.








{Contact your doctor if you experience any signs of dehydration: decreased urine output, increased heart rate, facial flushing, increased anxiety, sever shoulder pain, calf pain, chest pain and difficulty breathing}














Juices should be 100% juice,  low in acid such as Apple, Cranberry, Grape or Cherry  and always diluted 50% with water  and should be taken in 2 ounces doses,  sipped 4 times a day for a total of 8 ounces daily. (2 ounces = ¼ cup, or 60 cc).





                                          NO JUICES are recommended after phase 1








                 




















































































































NOTE: Stop eating whenever you feel full and do not eat longer than 30 minutes for each meal. All foods must be cooked without added fat. Bake, broil, boil or grill meat, fish and poultry. Season vegetables with herbs, spices, low calorie/low fat dressing.  Avoid added salt.





If you are not a milk- drinker, substitute plain Greek yogurt, low fat cottage cheese.





PROTEIN: A necessary part of your diet





Protein is the nutrient responsible for maintenance of all of the tissues in your body. This includes bone, muscle, organs and even skin and hair. 


After surgery, gradually increase your protein intake to a total of 60-70 grams females and 80 grams for males.


The best sources of protein are: lean meat, poultry (chicken, turkey etc), fish, low fat milk and dairy products ( low fat cheese etc) and eggs. Be sure to use low-fat dairy products, lean cuts of meat, white meat poultry (no skins), eggs or eggbeaters.





One ounce of meat has 7 grams of protein: 3 ounces of meat has 21 grams of protein. One egg has 7 grams of protein. Read labels to learn the protein and nutritional content of food. Avoid frying when preparing foods this adds extra, unnecessary fat and calories. Choose low-fat products when possible.





There are several protein-rich foods that may help you maintain an adequate protein intake as your diet advances after surgery.





As soon as your doctor allows: begin to drink skim milk throughout the day


Try a milk with lactase added if you experience nausea or bloating from regular skim milk


 Milk contains approximately 8 grams of protein for 1 cup (8 ounces). 


That would be 4 grams per ½ cup or 2 grams per ¼ cup





It is important to start your meal with protein (eat it first)





During the pureed (Phase 2) and soft (Phase 3)  phases:


Begin pureeing lean cuts of meat, poultry or fish or use baby-food-meats


Use low-fat cottage cheese, low fat ricotta cheese, light yogurt


Eat scrambled eggs or ‘Eggbeaters’


As your diet advances further, continue to:


Eat the protein foods FIRST/ Learn the protein content of foods


Drink skim milk throughout the day (approximately 2 cups).








If you have trouble getting in adequate amounts of protein foods, you may want to use a liquid protein beverage or powder to increase your protein intake. We suggest using a protein supplement containing Whey Protein Isolate as the first ingredient, as this type of protein provides the best quality protein as it contains the highest percentage of essential amino acids. 


It will give you the best results.  Whey Isolate does not contain lactose if you feel bloated or gassy from regular low fat milk. You can also use Lactaid or unsweetened Soy Milk. 


.





Call (412) 741-8862 or e-mail the dietitian and our nursing staff with problems or questions.





 Denise Stuart, RD, LDN          dstuart@hopebariatrics.com


 Cindy Nolfi, RN              cnolfi@hopebariatrics.com


 


















































POTENTIAL PROBLEMS FOLLOWING GASTRIC BYPASS/ SLEEVE GASTRECTOMY SURGERY


Suggested Dietary Modifications


POTENTIAL PROBLEMS�
SUGGESTIONS�
�
Nausea and Vomiting:�
If nausea and vomiting occur after eating a new food, wait several weeks before trying it again. It may be necessary to return to liquids or pureed foods temporarily. Eating or drinking too fast, eating or drinking too much, or insufficient chewing may also cause nausea or vomiting.


Avoid cold beverages and those with caffeine or carbonation.


Avoid drinking with food.�
�
Dumping syndrome:


This occurs in response to the presence of undigested food and simple carbohydrates or fats in the duodenum or jejunum.





Symptoms:


Abdominal fullness, nausea, weakness, warmth, rapid pulse, cold sweat and diarrhea.�
Avoid all sweetened foods  & beverages


        and high-fat foods & beverages.


Do not drink fluids with meals.


Wait at least 1 hour after meals before drinking fluids.


If dumping occurs, lie down for 20 to 30 minutes; this may help slow down the movement of food to the small bowel.


Eat slowly, chew foods thoroughly and stop eating with first sign of fullness.�
�
Pain in shoulder /upper chest:


This may occur when you eat too much or eat something hard to digest.�
Stop eating if pain occurs while eating.


Try to eat again after pain resolves.


(Notify your doctor if chest pains worsens)�
�
Dehydration:�
Dehydration can occur with inadequate fluid intake, persistent nausea, vomiting or diarrhea. Drink at least 8 cups (64 oz) of fluids daily. Increase accordingly with exercise, hot weather and diarrhea.�
�
Lactose intolerance/ Diarrhea�
Use lactase-treated milk and lactase enzyme tablets. Try Lactaid 100% or Dairy Ease 100%. Plain soy milk.�
�
Constipation�
Constipation may occur temporarily during the first post-operative month. Increase fluid intake! This generally resolves as your body adjusts to less food volume.  Try warm beverages.  The regular use of high fiber foods reduces the risk of recurrent constipation. Drink plenty of low-calorie fluids regularly as fiber intake increases. May use natural stool softeners. Ask your doctor if a laxative (like Milk of Magnesia) is permitted.�
�
Diarrhea�
Limit the following foods: high fiber, greasy/fatty, milk and dairy products, very hot/cold foods, high sugar.


Eat smaller meals. Sip fluids between meals.�
�
Heartburn�
Avoid carbonated and caffeinated beverages. Avoid spicy foods. Do not use a straw. Avoid acidic foods and beverages.


�
�
Bloating and gas�
Limit liquids to 2 oz at one time and sip slowly.  Avoid chewing gum.  Avoid sugar alcohols.�
�






FOODS THAT MAY BE DIFFICULT TO TOLERATE or  AVOIDED


AFTER GASTRIC BY-PASS/ Sleeve Gastrectomy SURGERY


Avoid using these foods during Phase I/Clear Liquid, Phase 2 during Phase 3 Adaptive/Soft.


Once you reach the Phase 4 /Stabilization Phase, you may be able to tolerate some of these items.


Add items such as meat, starches, fruits and vegetables gradually, as tolerated. Continue to avoid sugary/ 


sweetened foods, high fat foods and high calorie beverages to avoid possible weight gain and possible 


digestive problems.





Meat & Meat substitutes:�
Steak


Hamburger


Tough, gristly meat like pork chops


Fried or fatty meat, chicken or fish�
�
Starches:�
Pasta, rice


Granola


Popcorn


Whole-grain or white bread (non-toasted)


�
�
Vegetables:�
Fibrous vegetables (dried beans, peas, celery, corn, cabbage, gassy vegetables)


Raw vegetables


Mushrooms


French fries�
�
Fruits:�
Dried fruits


Coconut


Orange and grapefruit membranes�
�
Miscellaneous�
Carbonated beverages


Highly seasoned and spicy foods


Nuts


Pickles


Seeds


Chewing gum


Potato chips, tortilla and corn chips�
�
Sweets�
Sugar, Candy, cakes, pies, ice cream


Desserts


Jam


Jelly


Sweetened drinks  & soda pop�
�
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